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SPORTON LAB.

History of this test report

Report No. Version Description Issue Date
FG3N2325H 01 Initial issue of report Apr. 03, 2024
Revise Test Configuration of Equipment Under Test
and Setup Photographs
FG3N2325H 02 ) ] ) ] May 21, 2024
This report is an updated version, replacing the report
issued on Apr. 03, 2024.
TEL: 886-3-327-0868 Page Number : 3 of 24
FAX: 886-3-327-0855 Issue Date : May 21, 2024
Report Template No.: BU5-FGNR30 Version 1.0 Report Version 1 02



samonas. FCC RADIO TEST REPORT Report No.: FG3N2325H

Summary of Test Result

Report Ref Std. . Result
Test Items Limit Remark
Clause Clause (PASS/FAIL)
§2.1046
3.4 EIRP Measurement +43dBm Pass -
§30.202
3.5 §2.1049 Occupied Bandwidth Not Applicable |Reporting only -
§2.1053 . . o -5dBm/MHz
3.6 Radiated Spurious Emission Pass -
§30.203 -13dBm/MHz
Frequency Stability for Within
3.7 §2.1055 Pass -
Temperature & Voltage the band

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: William Chen

Report Producer: Clio Lo
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1 General Description
1.1 Feature of Equipment Under Test

Product Feature

General Specs

GSM/WCDMA/LTE/5G NR, Bluetooth, BLE, BLE channel sounding, Thread, Wi-Fi 802.11be, UWB,
NFC, WPT, NTN and GNSS.

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in
report summary.

EUT Information List

S/N Performed Test ltem

Conducted Measurement
3B131FDAP00080 EIRP
Radiated Spurious Emission
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1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Device Category in Part 30 Mobile station

NR band n258A: 50/100 MHz (1CC) and 200 MHz (2CC)

NR band n258B: 50/100 MHz (1CC), 200 MHz (2CC), 300
MHz (3CC) and 400 MHz (4CC)

Support Bandwidth NR band n260: 50/100 MHz (1CC), 200 MHz (2CC) , 300
MHz (3CC) and 400 MHz (4CC)

NR band n261: 50/100 MHz (1CC), 200 MHz (2CC) , 300

MHz (3CC) and 400 MHz (4CC)

Maximum Number of contiguous CC |4

Maximum Aggregated Bandwidth 400MHz

NR band n258A:

Module A: 26.29 dBm

Module B: 28.27 dBm

NR band n258B:

Module A: 27.18 dBm

Module B: 27.19 dBm

NR band n260:

Module A: 31.49 dBm

Module B: 29.94 dBm

NR band n261:

Module A: 29.90 dBm

Module B: 32.82 dBm

CP-OFDM: QPSK / 16QAM / 64QAM

DFT-s-OFDM: Pi/2 BPSK / QPSK / 16QAM / 64QAM

Note 1: Highest EIRP was measured on Module A, dual beam case for n260 band.

Maximum Output Power (EIRP)

Type of Modulation

Note 2: Highest EIRP was measured on Module B, dual beam case for n261 band.
Note 3: The above EUT's information is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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1.4 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C)

TEL: +886-3-327-0868
FAX: +886-3-327-0855

Test Site Location

Site No. Engineer Temperature Humidity
- ~ © ~ 0,
Test Site Information 03CH10-HY .Yu Wang 19.6~24.4°C 48.9~55.3%
03CH18-HY Eric Jeng and 20.1~24.2°C 53.6~61.7%
Wu Jia Ming

Note 1: FCC Designation No.: TW3786
Note 2: The highest accredited frequency is 280GHz.
Note 3: The test lab accreditation scope please refer appendix C, and the ISO 17025 accreditation

letter can be found on TAF (Taiwan Accreditation Foundation) Website (Website link).

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ FCC 47 CFR Part 2, 30

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 414788 D01 Radiated Test Site vO1r01.

‘ FCC KDB 842590 D01 Upper Microwave Flexible Use Service v01r02

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2

Test Configuration of Equipment Under Test

EUT has total 2 millimeter wave antenna modules, Plane A and Plane B, with antenna type patch.
There are up to 2 beams H and V operation for each antenna module.

Any antenna module cannot transmit simultaneously with the other antenna modules.

Preliminary EIRP testing was conducted for all beam configurations within a CATR chamber by the
manufacturer.

Subsequently, for final FR2 RF verification, three pairs of worst-case beam IDs per frequency band, as
identified by the manufacturer, were selected for EIRP testing within the anechoic chamber compliant
with CISPR16-1-4:2019 test lab accreditation.

The test setup adhered to KDB 842590 guidelines, utilizing a roll axis positioner and azimuth turntable
for 1-degree incremental scanning of the desired signal. This process facilitated the identification of the
worst-case EIRP beam ID.

Investigation revealed that dual-beam operation yielded a higher rated maximum EIRP than
single-beam operation.

All tests were performed in a non-signaling, stand-alone Factory Test Mode (FTM) of operation.

FTM software was used to configure EUT to transmit continuously at maximum output power
throughout the test duration (100% UL duty cycle).
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2.1 Test Mode

Test Bandwidth (MHz) Modulation RB # Test Channel
ltems Setud Inner | Outer
50 100 | 200 | 300 | 400 | QPSK |16QAM | 64QAM 1 Eull Eull L M H
n258
EIRP n260 \Y \Y v v v v \Y v \Y v v v v
n261
99% n258
Occupied | n260 \Y \Y \Y \Y v \Y \Y v - - \Y v v v
Bandwidth | n261
Out of n258 \ \ \Y \Y \Y \Y \Y \Y \Y - \Y v v v
Band n260
Emission | 1261 \Y% \Y% Y Y \% Y \Y v \Y - \Y v v
Spurious n2s8
Emission n260 \Y \Y Y Y \Y Y - - Y - - v v v
n261
n258
Frequ.e.ncy n260 CW tone - \ -
Stability
n261
1. The mark “v “ means that this configuration is chosen for testing.
2. The device is investigated from 9kHz to 200GHz of fundamental signal for radiated spurious emission test under
different RB size and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
Remark 3. Both modulation type DFT-s OFDM and CP-OFDM are evaluated and reported.
4.  All the radiated test cases were performed with USB Cable 2.
5.  The out of band emission were measured radiated EIRP.
6. During the preliminary test, both charging modes (Adapter mode and WPT mode) and standalone mode were verified.
It is determined that the adaptor mode is the worst case for official test.

Note: EUT antenna gain information is not listed because all the measured results are radiated EIRP.
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2.2 Connection Diagram of Test System

<For radiated emissions from 30MHz to 200GHz>

1200WackEiHz
Adapter

L]

Notebook

EUT
{USB Cable)

EUT

2.3 Support Unit used in test configuration

Item |Equipment Brand Name [Model No. FCC ID Data Cable |Power Cord
AC I/P:
hiel 1.2
1. |Notebook ACER A515-54G-51QB  |N/A N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m
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2.4 Measurement Results Explanation Example

According to ANSI C63.26-2015 Section 5.2.7
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Reading Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

Hence, the spectrum analyzer Offset is derived including RF cable loss and antenna factor.
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

The conversion loss of RF mixer is also included by the mixer table of spectrum analyzer when

measurement frequency is above 40GHz.

Example :
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 + 3.0 + 107 + 20log(1) — 104.8
=47.5 (dB)

2.5 Far Field Condition for Frequency above 18GHz

Antenna : Distance
Frequency| : Wavelength | Far field R (m) | Measurement
Horn Antenna Dimension ) : Factor
(GHz) (A) (m) >=2A° I\ Distance (D) (m)
A (mm) 20log(D) (dB)
18 60 0.0167 0.43
BBHA 9170 1 0.00
40 60 0.0075 0.96
40 48 0.0075 0.61
QWH-UPRROO 1 0.00
60 48 0.0050 0.92
60 31 0.0050 0.38
QWH-EPRROO 1 0.00
90 31 0.0033 0.58
90 21 0.0033 0.26
QWH-FPRROO 0.5 0.00
140 21 0.0021 0.41
140 15 0.0021 0.21
QWH-GPRRO00 0.5 -6.02
220 15 0.0014 0.33
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2.6 Frequency List of Low/Middle/High Channels

NR Band n258A (24.25-25.45GHz) Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 24275 24350 24425
100 Frequency 24300 24350 24400
. Frequency 1 - 24300 -

Frequency 2 - 24400 -
NR Band n258B (24.75-25.25GHz) Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 24775 25000 25225
100 Frequency 24800 25000 25200

Frequency 1 24800 24950 25100
200 Frequency 2 24900 25050 25200
Frequency 1 24800 24900 25000
300 Frequency 2 24900 25000 25100
Frequency 3 25000 25100 25200
Frequency 1 24800 24850 24900
Frequency 2 24900 24950 25000
400 Frequency 3 25000 25050 25100
Frequency 4 25100 25150 25200
NR Band n260 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 37025 38500 39975
100 Frequency 37050 38500 39950

Frequency 1 37050 38450 39850

200 Frequency 2 37150 38550 39950

Frequency 1 37050 38400 39750

300 Frequency 2 37150 38500 39850

Frequency 3 37250 38600 39950

Frequency 1 37050 38350 39650

Frequency 2 37150 38450 39750

400 Frequency 3 37250 38550 39850

Frequency 4 37350 38650 39950
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NR Band n261 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest

50 Frequency 27525 27925 28325

100 Frequency 27550 27925 28300

Frequency 1 27550 27875 28200

200 Frequency 2 27650 27975 28300

Frequency 1 27550 27825 28100

300 Frequency 2 27650 27925 28200

Frequency 3 27750 28025 28300

Frequency 1 27550 27775 28000

Frequency 2 27650 27875 28100

400 Frequency 3 27750 27975 28200

Frequency 4 27850 28075 28300
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SPORTON LAB.

3 Radiated Test Items
3.1 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2 Test Setup

For radiated emissions from 9kHz to 30MHz

! RX Antenna

 J

Im

""" " !

1m

1;

1
Metal Full Soldered Ground Plane

N~

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver
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For radiated emissions 1GHz to 18GHz

FX Antenna

I A

Betal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions from 18GHz to 40GHz

RX Antenna

Azimuth Turmtable

Metal Full Soldered Ground Plane

-

Spectrum Analyzer ! Receiver
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For radiated emissions above 40GHz up to 90GHz

FX Antenna
Mixex
_ ¥
EUT d‘ Foll fSxis S s 1 - T
| N
1~ 25m

I A

Azimuth Turntable

Bdetal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions above 90GHz up to 200GHz

Azimuth Turmtable

Metal Full Soldered Ground Plane

-5

Spectrum Analyzer ! Receiver
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SPORTON LAB.

Frequency stability Setup

—lse

Spectrum Analyzer

EUT

Thermal Chamber

3.3 Test Result of Radiated Test

Please refer to Appendix A.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.4 EIRP Measurement

3.4.1Description of EIRP Measurement

For mobile stations, the average power of the sum of all antenna elements is limited to a maximum
EIRP of +43 dBm.

3.4.2Test Procedures

Set EUT at maximum output power.

Select lowest, middle, and highest channels for each band and different modulation.
Enable channel power function of spectrum analyzer

Set frequency would like to be investigated.

Set Detector = RMS

Set Trace mode = trace average

Set Sweep time = auto couple

Set sweep points = 2 x Span/RBW

© © N o g pH w DR

Set sweep count 100 and wait until the trace to be stabilized

-
o

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

11. Measure and record the power level from the spectrum analyzer.

12. The testresult is calculated according to

ANSI C63.26-2015 Section 5.2.7

EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

That is, set the spectrum offset including sum of

Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

This is for reporting only.
The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.4
1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be at least 1.5 times the anticipated OBW.
2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.
3.  Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Radiated Spurious Emission Measurement

3.6.1Description of Radiated Spurious Emission Measurement

The spectrum is scanned from 30 MHz up to 200GHz.

The conductive power or the total radiated power of any emission outside a licensee's frequency block

shall be -13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to the

licensee's frequency block, having a bandwidth equal to 10 percent of the channel bandwidth, the

conductive power or the total radiated power of any emission shall be =5 dBm/MHz or lower.

3.6.2Test Procedures

1. Set EUT at maximum output power.

2. Select lowest, middle, and highest channels for each band and different modulation.

3.  Measure and record the power level from the spectrum analyzer.

4. Set frequency would like to be investigated.

5. Set Detector = RMS, Trace mode = trace average, sweep time = auto couple

6. Set sweep points = 2 x Span/RBW, sweep count 100 and wait until the trace to be stabilized.

7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

8.  For measurement frequency from 30MHz to 18GHz,
An antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission. Take record of output power and repeat for another polarization.

9. For measurement frequency above 18GHz, the test result is calculated according to
ANSI C63.26-2015 Section 5.2.7 and 5.7.3 and 5.7.4
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107
That is, set the spectrum offset including sum of
Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

10. The conversion loss of RF mixer is also included in conversion loss table of the spectrum
analyzer when measurement frequency is above 40GHz.

11. Two cut method is used to perform some spurious emissions where EIRP exceeds emission
limit within 18-40GHz frequency range.
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.

1. The EUT was set up in the thermal chamber.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.
1. The EUT was placed in a temperature chamber at 20° C.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etlon Test Date Due Date Remark
Amplifier SONOMA 310N 187311 OkHz-1GHz |Oct. 16, 2023 | Mar. 16, 2024 | Oct. 15, 2024 | Radiation
P O O o (03CH10-HY)
. CBL 6111D & Radiation
Bilog Antenna TESEQ 00800NLDOLN-06 35413 & 02 30MHz~1GHz |Nov. 03, 2023| Mar. 16, 2024 [ Nov. 02, 2024 (03CH10-HY)
SCHWARZBE Radiation
Horn Antenna CK BBHA 9120 D 9120D-1325 | 1GHz~18GHz |Oct. 18, 2023 | Mar. 16, 2024 | Oct. 17, 2024 (03CH10-HY)
- JAP00101800-30- Radiation
Preamplifier Jet-Power 10P 160118550004 1GHz~18GHz |Feb. 26, 2024| Mar. 16, 2024 | Feb. 25, 2025 (03CH10-HY)
Control Turn Radiation
Controller EMEC EM 1000 N/A table & Ant Mast N/A Mar. 16, 2024 N/A (03CH10-HY)
Radiation
Ant Mast EMEC AM-BS-4500-B N/A 1~4 N/A Mar. 16, 2024 N/A
ntenna Mas m ar (03CH10-HY)
Turn Table EMEC TT 2200 N/A 0~360 Degree N/A Mar. 16, 2024 N/A ( o?gﬂigj:v)
i Radiation
Softw: Aud E3 6.2009-8-24 | RK-001042 N/A N/A Mar. 16, 2024 N/A
oftware udix ar (03CH10-HY)
EMI Test . Radiation
Receiver Keysight N9038A MY59053012 | 3Hz~26.5GHz |Nov. 08, 2023| Mar. 16, 2024 | Nov. 07, 2024 (03CH10-HY)
519226/2, .
RF Cable HUBER * | UCOFLEX 102 | 804014/2, | 30MHz~40GHz [Nov. 01, 2023| Mar. 16, 2024 | Oct. 31, 2024 | _Radiation
SUHNER (03CH10-HY)
804026/2
SHF-EHF Horn|SCHWARZBE Feb. 16, 2024~ Radiation
Antenna CK BBHA9170 BBHA9170584| 18GHz-40GHz [Dec. 13, 2023 Mar. 22, 2024 Dec. 12, 2024 (03CH18-HY)
Spectrum Rohde & Feb. 16, 2024~ Radiation
Analyzer Schwarz FSV3044 101009 10Hz~44GHz |[Nov. 17, 2023 Mar. 22, 2024 Nov. 16, 2024 (03CH18-HY)
HUBER + Feb. 16, 2024~ Radiation
RF Cable SUHNER SUCOFLEX 102 519231/2 N/A Nov. 28, 2023 Mar. 22, 2024 Nov. 27, 2024 (03CH18-HY)
Phi/Theta 0~360 Feb. 16, 2024~ Radiation
Turn Table EMEC N/A N/A Degree N/A Mar. 22, 2024 N/A (03CH18-HY)
Control Turn Feb. 16, 2024~ Radiation
Controller EMEC EM 1000 N/A table N/A Mar. 22, 2024 N/A (03CH18-HY)
Spectrum Rohde & Radiation
Analyzer Schwarz FSV3044 101009 10Hz~44GHz |Nov. 17, 2023| Mar. 18, 2024 | Nov. 16, 2024 (03CH18-HY)
Harmonic Rohde & 40GHz to Radiation
Mixer Schwarz RPG FS-Z60 100986 60GHz Oct. 31, 2023 | Mar. 18, 2024 | Oct. 30, 2026 (03CH18-HY)
Harmonic Rohde & 60GHz to Radiation
Mixer Schwarz FSZ-90 101811 90GHz Oct. 31, 2023 | Mar. 18, 2024 | Oct. 30, 2026 (03CH18-HY)
Harmonic Rohde & 90GHz to Radiation
Mixer Schwarz RPG FS-Z140 101128 140GHz Oct. 27, 2023 | Mar. 18, 2024 | Oct. 26, 2026 (03CH18-HY)
Harmonic Rohde & 140GHz to Radiation
Mixer Schwarz RPG FS-Z220 101014 290GHz Oct. 27, 2023 | Mar. 18, 2024 | Oct. 26, 2026 (03CH18-HY)
Antenna Quinstar | QWH-UPRROO | 1410300003 | 40-60 GHz | Jul. 06, 2021 | Mar. 18, 2024 | Jul. 05, 2024 (oggglig?:\()
i Radiation
Antenna Quinstar QWH-EPRROO 1372000000 60-90 GHz Jul. 06, 2021 | Mar. 18, 2024 | Jul. 05, 2024 (03CH18-HY)
. Radiation
Antenna Quinstar QWH-FPRROO | 1011500008 90-140 GHz | Jul. 06, 2021 | Mar. 18, 2024 | Jul. 05, 2024 (03CH18-HY)
. ) QWH-GPRRO } Radiation
Antenna Quinstar QWH-GPRRO0O0O 0-01 140-220 GHz | Jul. 06, 2021 | Mar. 18, 2024 | Jul. 05, 2024 (03CH18-HY)
HUBER + Radiation
RF Cable SUHNER SUCOFLEX 102 801607/2 N/A Nov. 28, 2023| Mar. 18, 2024 | Nov. 27, 2024 (03CH18-HY)
HUBER + Radiation
RF Cable SUHNER SUCOFLEX 102 519231/2 N/A Nov. 28, 2023 Mar. 18, 2024 | Nov. 27, 2024 (03CH18-HY)
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Note 1: (*) Equipment manufacturer’s Calibration Certificate.
Note 2: The Standard Gain Horn Antennas are calibrated by the ISO 17025 accredited test lab MWM Lab

(http://en.mwmlab.com/about), a sub unit of Belarussian State University of Informatics and Radio electronics which is

accredited by the Belarusian State Centre for Accreditation (BSCA). BSCA is the National accreditation body of the
Republic of Belarus and an associated member of the International Laboratory Accreditation Cooperation (ILAC).
Note 3: The standard gain horn’s critical dimensions is verified on an annual basis within the equipment specification according to

KDB 842590 D01 v01r02 clause 2)a)2)iii).
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5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 343 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 363 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 493 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (40 GHz ~ 140 GHz)

Measuring Uncertainty for a Level of 564 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (140 GHz ~ 200 GHz)

Measuring Uncertainty for a Level of 6.65 dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of EIRP and Radiated Test

EIRP Power(Average power)

<Module A>
NR Band n258A Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.87 25.78
50 DFT-S | 16QAM 22.37 22.83
50 DFT-S | 64QAM 20.04 20.57
Lowest 50 CP QPSK 22.2 22.44
100 DFT-S QPSK 25.9 26.01
100 DFT-S | 16QAM 22.23 23.05
100 DFT-S | 64QAM 20.48 20.62
100 CP QPSK 22.81 22.07
TEL : 886-3-327-0868 Page Number :Al-lof5
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NR Band n258A Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.12 25.91
50 DFT-S 16QAM 22.52 22.99
50 DFT-S | 64QAM 20.49 20.38
50 CP QPSK 22.42 21.68
100 DFT-S QPSK 25.78 25.56

Middle 100 DFT-S 16QAM 22.34 22.57
100 DFT-S | 64QAM 20.73 20.28
100 CP QPSK 23.48 21.82
200 DFT-S QPSK 20.9 20.79
200 DFT-S 16QAM 18.73 19.35
200 DFT-S | 640QAM 16.97 17.09
200 CP QPSK 20.74 20.99

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

NR Band n258A Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full

50 DFT-S QPSK 25.89 25.8

50 DFT-S 16QAM 22.75 22.48

50 DFT-S | 640QAM 20.55 20.27
Highest 50 CP QPSK 22.28 21.89

100 DFT-S QPSK 26.29 26.22

100 DFT-S 16QAM 22.99 23.25

100 DFT-S | 64QAM 21.2 21.18

100 CP QPSK 23.54 22,51
TEL : 886-3-327-0868 Page Number : Al-2of 5
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NR Band n258A Module A
EIRP Worst Case Plot

Middle Channel / 50MHz / QPSK / 1RB11 (Module A)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
A >

20 dBm

10 dBm / \
0 dBm / \
-10 dBm / \
-20 dBm V\\l«/

-30 dBm /ﬂ \ f‘\

-50 dBm
-60 dBm
CF 24.35 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 26.12 dBm
1 Tx Total 26.12dBm

- 27.022024
Rezdy  [HNINNNNNN 5 0842

21:08:43 27.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)
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NR Band n258A Module A
EIRP Worst Case Plot

Highest Channel / 100MHz / QPSK / 1RB22 (Module A)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
il >

20 dBm

10 dBm ] \
0 dBm j
-10 dBm ! \«
-20 dBm {ﬂ \H

n \
-30 dBm \MN w wﬂ\.v%m )

'\AQ‘dBI"‘. 5, putyp=r g probterm Ayt o,
-50 dBm
-60 dBm
CF 24.4 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 26.29 dBm
{ Tx Total 26.29dBm

- 28022024
Rezdy  [HNINNNNNN 5 gpia0l

08:52:02 28.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)
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NR Band n258A Module A
EIRP Worst Case Plot
Middle Channel / 200MHz / QPSK / 22RB22 (Module A)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz

@ Att 0dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep
1ACLR

30 dBm

20 dBm

10 dBm

0 dBm i [T

n | 1
-10 .j: I \ f \
N VAN A

"/”'JJ

| -40.¢Bm

-50 dBm

-60 dBm

CF 24.35 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None

Tx1 (Ref) 200.000 MHz 20.99 dBm
{ Tx Total 20.99dBm

Ry NN U

22:09:31
22:09:31 27.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)
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NR Band n258b Module A AGH+V (Beam ID: 2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.42 26.59
50 DFT-S 16QAM 22.85 23.71
50 DFT-S | 64QAM 22.34 21.24
50 CP QPSK 22.41 22.92
100 DFT-S QPSK 27.18 26.98
100 DFT-S 16QAM 23.48 23.77
100 DFT-S | 64QAM 21.56 21.57
100 CP QPSK 23.9 23.72
200 DFT-S QPSK 20.9 20.59

Lowest| 200 DFT-S 16QAM 18.2 18.94
200 DFT-S | 640QAM 15.75 15.86
200 CP QPSK 21.46 20.54
300 DFT-S QPSK 19.88 20.17
300 DFT-S 16QAM 18.2 18.7
300 DFT-S | 640QAM 16.2 16.39
300 CP QPSK 20.31 20.5
400 DFT-S QPSK 20.28 20.23
400 DFT-S 16QAM 18.15 18.53
400 DFT-S | 640QAM 15.11 15.38
400 CP QPSK 19.41 20.27

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.
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NR Band n258b Module A AGH+V (Beam ID:2+2 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.74 26.06
50 DFT-S 16QAM 22.32 23.15
50 DFT-S | 64QAM 20.02 20.62
50 CP QPSK 22.41 22.18
100 DFT-S QPSK 25.97 25.95
100 DFT-S 16QAM 22.93 22.73
100 DFT-S | 64QAM 21.35 20.85
100 CP QPSK 23.82 22.21
200 DFT-S QPSK 20.75 20.61

Middle 200 DFT-S 16QAM 18.51 19.02
200 DFT-S | 640QAM 16.21 16.52
200 CP QPSK 20.71 20.78
300 DFT-S QPSK 19.87 20.17
300 DFT-S 16QAM 18.91 18.66
300 DFT-S | 640QAM 16.42 16.57
300 CP QPSK 19.7 20.16
400 DFT-S QPSK 20.1 20.19
400 DFT-S 16QAM 18.71 18.57
400 DFT-S | 640QAM 15.24 15.15
400 CP QPSK 19.3 20.25

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.
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NR Band n258b Module A AGH+V (Beam ID:2+2 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.64 26.94
50 DFT-S 16QAM 22.79 23.84
50 DFT-S | 64QAM 21.94 20.97
50 CP QPSK 23.84 22.77
100 DFT-S QPSK 26.07 26.57
100 DFT-S 16QAM 21.52 23.35
100 DFT-S | 64QAM 21.09 20.93
100 CP QPSK 2431 22.63
200 DFT-S QPSK 20.12 20.21

Highest| 200 DFT-S 16QAM 18.35 18.56
200 DFT-S | 640QAM 16.26 16.75
200 CP QPSK 21.05 20.55
300 DFT-S QPSK 20.3 20.62
300 DFT-S 16QAM 18.47 18.98
300 DFT-S | 640QAM 16.15 16.63
300 CP QPSK 20.34 20.64
400 DFT-S QPSK 20.73 20.38
400 DFT-S 16QAM 18.82 18.81
400 DFT-S | 640QAM 15.34 15.45
400 CP QPSK 20.24 20.39

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.
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NR Band n258b Module A
EIRP Worst Case Plot

Highest Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm

10 dBm

0 dBm / \
-10 dBm j \
-20 dBm A,ﬂ' \\

-30 dBm
IO o —

M M
st
%DIII
-50 dBm
-60 dBm
CF 25.225 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 26.94 dBm
1 Tx Total 26.94dBm

» 01032024
Rezdy  [HNINNNNNN 5 7001

07:09:11 01.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)
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NR Band n258b Module A
EIRP Worst Case Plot

Lowest Channel / 100MHz / QPSK / 1RB22 (Module A)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
f\ Tx1
20 dBIII { \
10 dBm

0 dBm )I \
-10 dBm } H
-20 dBm

m f

I )
-40.dBm WMANM
-50 dBm
-60 dBm
CF 24.8 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 27.18 dBm
1 Tx Total 2718 dBm

- 28022024
Rezdy  [HNINNNNNN 5 10345

21:03:45 28.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)
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NR Band n258b Module A
EIRP Worst Case Plot

Lowest Channel / 200MHz / QPSK / 1RB22 (Module A)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL
Att 0dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
THL
20 dBm

0 dBm

|

|
1 i

|

220 dBm {’\ /

el JANT T A |

J0im I
| H
|

e v LT T e S a— [Ty EE
-50 dBm
-60 dBm
CF 24.85 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 21.46 dBm
1 Tx Total 2146 dBm

- 28022024
Rezdy  [HNINNNNNN 5 15043

21:30:43 28.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)
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NR Band n258b Module A
EIRP Worst Case Plot

Highest Channel / 300MHz / QPSK / 22RB22 (Module A)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL
Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBm

0 dBm ety e iy

n o
- -
| e NEVARNE N

-50 dBm
-60 dBm
CF 25.1 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 20.64 dBm
l Tx Total 20.64 dBm

- 01.03.2024
Rezdy  [HNINNNNNN % pca00

20:58:29 01.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)
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NR Band n258b Module A
EIRP Worst Case Plot
Highest Channel / 400MHz / QPSK / 1RB22 (Module A)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL

Att 0dB SWT 3.26ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm

20 dBm

10 dBm | !

0 dBm

-10 dBm

-20 dBm

o | | | I | | |

ol [ o DO e ]
-50 dBm
-60 dBm
CF 25.05 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary None
Tx1 (Ref) 400.000 MHz 20.73 dBm
{ Tx Total 2073 dBm

» 01032024
Rezdy  [HNINNNNNN & 13251

21:32:51 01.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)
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NR Band n260 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 31.21 31.49
50 DFT-S 16QAM 27.91 28.53
50 DFT-S | 64QAM 26.57 26.03
50 CP QPSK 28.84 27.52
100 DFT-S QPSK 29.77 29.63
100 DFT-S 16QAM 25.9 26.4
100 DFT-S | 64QAM 24.57 24
100 CP QPSK 27.72 25.68
200 DFT-S QPSK 25.52 2541

Lowest| 200 DFT-S 16QAM 23.83 24.1
200 DFT-S | 640QAM 21.42 21.36
200 CP QPSK 24.71 25.37
300 DFT-S QPSK 25.05 24.99
300 DFT-S 16QAM 23.26 23.71
300 DFT-S | 640QAM 20.86 21.07
300 CP QPSK 25.02 24.96
400 DFT-S QPSK 25.39 2541
400 DFT-S 16QAM 23.91 24.14
400 DFT-S | 640QAM 21.85 21.71
400 CP QPSK 26.21 25..87

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.
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NR Band n260 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.88 30.16
50 DFT-S 16QAM 26.44 27.13
50 DFT-S | 64QAM 24.7 24.73
50 CP QPSK 26.28 26.35
100 DFT-S QPSK 30.14 29.66
100 DFT-S 16QAM 26.69 26.76
100 DFT-S | 64QAM 23.91 24.54
100 CP QPSK 27.31 25.97
200 DFT-S QPSK 24.8 24.03

Middle 200 DFT-S 16QAM 22.32 22.75
200 DFT-S | 640QAM 20.67 20.74
200 CP QPSK 25.54 24.78
300 DFT-S QPSK 24.29 24.41
300 DFT-S 16QAM 22.44 23.05
300 DFT-S | 640QAM 20.49 20.83
300 CP QPSK 24.63 24.86
400 DFT-S QPSK 24.86 24.78
400 DFT-S 16QAM 23.66 23.13
400 DFT-S | 640QAM 19.57 19.59
400 CP QPSK 24.9 24.61

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.
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NR Band n260 Module A AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.43 28.67
50 DFT-S 16QAM 25.52 26.08
50 DFT-S | 64QAM 23.62 23.81
50 CP QPSK 25.27 24.94
100 DFT-S QPSK 28.54 28.4
100 DFT-S 16QAM 25.23 25.53
100 DFT-S | 64QAM 22.6 23.34
100 CP QPSK 25.08 25.25
200 DFT-S QPSK 22.23 22.34

Highest| 200 DFT-S 16QAM 20.95 20.77
200 DFT-S | 640QAM 18 18.35
200 CP QPSK 22.46 22.32
300 DFT-S QPSK 21.94 22.09
300 DFT-S 16QAM 19.77 20.53
300 DFT-S | 640QAM 17.44 17.78
300 CP QPSK 21.53 21.84
400 DFT-S QPSK 21.48 21.66
400 DFT-S 16QAM 19.58 20.16
400 DFT-S | 640QAM 17.3 17.59
400 CP QPSK 21.51 21.68

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A3-30f 8
FAX . 886-3-327-0855




e% FCC RADIO TEST REPORT Report No.: FG3N2325H

SPORTON LAB.

NR Band n260 Module A
EIRP Worst Case Plot
Lowest Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 49.69 dBm Offset 49.49dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm T
30 dBm

o A
,,/ N
] B

-10 dBm

-20 dBm M’“

;%M

-40 dBm

CF 37.025 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz

2 Result Summary None

Tx1 (Ref) 50.000 MHz 31.49 dBm
| Tx Total 31.49 dBm

= 23022024
Ready [N g i

00:48:18 23.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)

TEL : 886-3-327-0868 Page Number 1 A3-4 0f 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No.: FG3N2325H

NR Band n260 Module A
EIRP Worst Case Plot

Middle Channel / 100MHz / QPSK / 1RB22 (Module A)

Ref Level 49.19 dBm Offset 49.49dB ® RBW 1 MHz

SGL

& Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm T

30 dBm

20 dBm ﬂ

10 dBmr

0 dBm

. RN

i 1N
30 dBm w[\
I e N Yo i et Mot st et
-40 dBm
CF38.5 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 30.14 dBm
| Tx Total 30.14 dBm
e
01:59:43 24.02.2024
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)
TEL : 886-3-327-0868 Page Number 1 A3-50f 8

FAX . 886-3-327-0855



e% FCC RADIO TEST REPORT Report No.: FG3N2325H

SPORTON LAB.

NR Band n260 Module A
EIRP Worst Case Plot
Middle Channel / 200MHz / QPSK / 1RB22 (Module A)

SGL

Ref Level 49.19 dBm Offset 49.49dB & RBW 1 MHz
Att 5dB SWT 1.63ms @ VBW 3 MHz Mode Auto Sweep Count 100/100
@ 1Rm Avg

1TACR

40 dBm =g

30 dBm

| |

| |

| | l
i | f\

o] AN N A N Nl

30 AR

-40 dBm
CF 38.5 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 25.54 dBm
| Tx Total 25.54 dBm
e

08:45:06 24.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)

TEL : 886-3-327-0868 Page Number 1 A3-6 of 8

FAX . 886-3-327-0855



e% FCC RADIO TEST REPORT Report No.: FG3N2325H

SPORTON LAB.

NR Band n260 Module A
EIRP Worst Case Plot
Lowest Channel / 300MHz / QPSK / 1RB22 (Module A)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 29.69 dBm Offset 49.49dB ® RBW 1 MHz
Att 0dB SWT 244ms & VBW 3MHz Mode Auto Sweep

1TACR

n T |

10 dBmr

0 dBm

-10 dBm f
-20 dBm {

| iTp—_r
-30 dBm WNJWW \JLJL\MMM]V “uw v \JULW LMWWM_‘J

-40 dBm
-50 dBm
-60 dBm
CF 37.15 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None

Tx1 (Ref) 300.000 MHz 25.05 dBm
| Tx Total 25.05 dBm

=

08:08:12 23.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)

TEL : 886-3-327-0868 Page Number 1 A3-7 of 8

FAX . 886-3-327-0855



e% FCC RADIO TEST REPORT Report No.: FG3N2325H

SPORTON LAB.

NR Band n260 Module A
EIRP Worst Case Plot
Lowest Channel / 400MHz / QPSK / 1RB22 (Module A)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 29.69 dBm Offset 49.49dB ® RBW 1 MHz
Att 0dB SWT 326ms ® VBW 3 MHz Mode Auto Sweep

1TACR

20 dBm =

10 dBmr

0 dBm

-10 dBu{J

-20 dBr .[

L LN R H\JLWJ N

-40 dBm
-50 dBm
-60 dBm
CF37.2 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary None

Tx1 (Ref) 400.000 MHz 26.21 dBm
| Tx Total 26.21 dBm

= 23.022024

Reacy (NN % i0as10

10:45:11 23.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)

TEL : 886-3-327-0868 Page Number 1 A3-8 of 8

FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.52 28.51
50 DFT-S 16QAM 24.24 25.3
50 DFT-S | 64QAM 22.54 23.05
50 CP QPSK 24.65 24.58
100 DFT-S QPSK 28.2 27.64
100 DFT-S 16QAM 23.74 24.56
100 DFT-S | 64QAM 22.01 22.44
100 CP QPSK 25.2 23.97
200 DFT-S QPSK 22.36 22.56

Lowest| 200 DFT-S 16QAM 20.4 20.89
200 DFT-S | 640QAM 19.07 18.37
200 CP QPSK 22.66 22.46
300 DFT-S QPSK 22.02 22.46
300 DFT-S 16QAM 20.19 20.85
300 DFT-S | 640QAM 18.93 18.46
300 CP QPSK 22.3 22.27
400 DFT-S QPSK 22.61 22.21
400 DFT-S 16QAM 20.37 20.56
400 DFT-S | 640QAM 18.49 18.17
400 CP QPSK 22.18 22.36

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A4-10f 8
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module A AGH+V (Beam ID:4+4)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.54 29.9
50 DFT-S 16QAM 2541 26.6
50 DFT-S | 64QAM 24.4 24.09
50 CP QPSK 26.76 26.01
100 DFT-S QPSK 29.53 29.77
100 DFT-S 16QAM 24.93 26.61
100 DFT-S | 64QAM 2431 24.25
100 CP QPSK 27.05 26.12
200 DFT-S QPSK 24.57 24.44

Middle 200 DFT-S 16QAM 19.81 19.97
200 DFT-S | 640QAM 19.62 19.16
200 CP QPSK 24.05 23.83
300 DFT-S QPSK 24 24.22
300 DFT-S 16QAM 22.29 22.75
300 DFT-S | 640QAM 20.29 20.03
300 CP QPSK 24.8 24.21
400 DFT-S QPSK 23.96 24.06
400 DFT-S 16QAM 22.46 22.42
400 DFT-S | 640QAM 20.41 20.06
400 CP QPSK 24.62 24.12

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A4-2 of 8
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.66 29.57
50 DFT-S 16QAM 25.34 26.49
50 DFT-S | 64QAM 23.49 23.54
50 CP QPSK 26.14 25.3
100 DFT-S QPSK 29.49 28.29
100 DFT-S 16QAM 25.58 25.08
100 DFT-S | 64QAM 23.86 22.76
100 CP QPSK 24.79 24.95
200 DFT-S QPSK 23.47 22.75

Highest| 200 DFT-S 16QAM 21.52 21.37
200 DFT-S | 64QAM 19.07 18.42
200 CP QPSK 22.47 23.35
300 DFT-S QPSK 24.03 23.14
300 DFT-S 16QAM 22.28 21.43
300 DFT-S | 64QAM 19.12 18.67
300 CP QPSK 23.08 23.74
400 DFT-S QPSK 23.38 23.46
400 DFT-S 16QAM 21.79 21.59
400 DFT-S | 64QAM 19.29 19.01
400 CP QPSK 23.33 23.33

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A4-3 0of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module A
EIRP Worst Case Plot
Middle Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 49.50 dBm Offset 45.33dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBIII Tx1
30 dBm

20 dBm

0 dBm / \
-10 dBm M WM“

-20 dBm ﬂr-/’j/

-30 dBm

WM
‘40 dBIII
CF 27.925 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 29.90 dBm
| Tx Total 29.90 dBm

= 17022024
Ready [N o Ve

07:36:10 17.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)

TEL : 886-3-327-0868 Page Number 1 Ad-40of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module A
EIRP Worst Case Plot
Middle Channel / 100MHz / QPSK / 20RB22 (Module A)

Ref Level 49.50 dBm Offset 45.33dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBIII Tx1
30 dBm
20 dBm

10 dBrm WM

O dBIII [ \
-10 dBm

204 7 M\X
-30 dBm

ST S

‘40 dBIII
CF 27.925 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 29.77 dBm
| Tx Total 29.77 dBm

Ry D S O

09:13:05
09:13:05 17.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : A4-50f 8



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module A
EIRP Worst Case Plot

Middle Channel / 200MHz / QPSK / 1RB22 (Module A)

Ref Level 49.50 dBm Offset 4533 dB ® RBW 1 MHz SGL
Att 10dB SWT  1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm Ti1

30 dBm

f\

10 dBrr

| H
] i
|

-10 dBm
|

] L A

EEIR L)) aryverrr s oy eareemeren rerwrwvve e rory A b A | et A FAnrtannd T |
‘40 dBIII
CF 27.925 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 24.57 dBm
| Tx Total 2457 dBm

= 17022024
Ready [N g U

10:11:50 17.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)

TEL : 886-3-327-0868 Page Number 1 A4-6 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module A
EIRP Worst Case Plot
Middle Channel / 300MHz / QPSK / 1RB22 (Module A)

Ref Level 35.33 dBm Offset 45.33dB ® RBW 1 MHz SGL
Att 0dB SWT 244 ms & VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBmr n ﬂ [\

0 dBm

|

N |
|| |
I |

MR WAV AY I .

L

-50 dBm
-60 dBm
CF 27.925 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 24.80 dBm
| Tx Total 24,80 dBm

. 17022024
Ready [N g5 e

14:10:55 17.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)

TEL : 886-3-327-0868 Page Number 1 A4-7 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module A
EIRP Worst Case Plot

Middle Channel / 400MHz / QPSK / 1RB22 (Module A)

Ref Level 35.33 dBm Offset 4533 dB ® RBW 1 MHz SGL
Att 0dB SWT 3.26ms @ VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBmr

0 dBm

-10 dBnd L

T — ——

) |
" |
NN W AR AN I i

-50 dBm
-60 dBm
CF 27.925 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary None
Tx1 (Ref) 400.000 MHz 24.62 dBm
| Tx Total 24,62 dBm

. 17022024
Ready [N g5 Vs

14:33:14 17.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)

TEL : 886-3-327-0868 Page Number 1 A4-8 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

<Module B>

NR Band n258A Module B AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 27.4 27.97
50 DFT-S 16QAM 23.96 24.64
50 DFT-S | 64QAM 22.79 22.15
Lowest 50 CP QPSK 23.64 24.09
100 DFT-S QPSK 28.16 27.92
100 DFT-S 16QAM 25.22 24.73
100 DFT-S | 64QAM 22.89 22.44
100 CP QPSK 24.38 24.25
TEL : 886-3-327-0868 Page Number : A5-10f5

FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258A Module B AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 27.74 27.93
50 DFT-S 16QAM 25.22 24,71
50 DFT-S | 64QAM 22.53 22.12
50 CP QPSK 24.5 23.82
100 DFT-S QPSK 27.92 27.22

Middle 100 DFT-S 16QAM 24.97 24.19
100 DFT-S | 64QAM 22.41 2191
100 CP QPSK 24.55 23.64
200 DFT-S QPSK 22.56 22.62
200 DFT-S 16QAM 21.21 20.95
200 DFT-S | 640QAM 18.33 18.43
200 CP QPSK 23.11 22.52

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

NR Band n258A Module B AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full

50 DFT-S QPSK 27.11 27.06

50 DFT-S 16QAM 23.25 23.92

50 DFT-S | 640QAM 22.45 21.67
Highest 50 CP QPSK 23.62 23.14

100 DFT-S QPSK 28.27 28.09

100 DFT-S 16QAM 25.61 24.83

100 DFT-S | 64QAM 23.08 22.49

100 CP QPSK 24.98 23.99
TEL : 886-3-327-0868 Page Number : A5-2 of 5

FAX . 886-3-327-0855




e% FCC RADIO TEST REPORT Report No.: FG3N2325H

SPORTON LAB.

NR Band n258A Module B
EIRP Worst Case Plot
Lowest Channel / 50MHz / QPSK / 10RB11 (Module B)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 33.69 dBm Offset 43.69 dB @ RBW 1 MHz
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep

1ACR
30 dBm

T

/ |
J L

10 dBm = \\

-20 dBm

-30 dBm M

T
-50 dBm
-60 dBm
CF 24.275 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 27.97 dBm
{ Tx Total 27.97 dBm
= 05.03.2024

reacy (NN = oganr

08:14:28 05.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)

TEL : 886-3-327-0868 Page Number 1 A5-3of 5

FAX . 886-3-327-0855



an FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258A Module B
EIRP Worst Case Plot

Highest Channel / 100MHz / QPSK / 1RB22 (Module B)

Ref Level 33.69 dBm Offset 43.69 dB @ RBW 1 MHz SGL

Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm

i
|
A

A

30 dBm o S

ot e o iy
4R, ™ e} A N ]

L 40,dBm o=

-50 dBm

-60 dBm

CF 24.4 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 28.27 dBm

{ Tx Total 28.27 dBm

» 05032024
ready [N L

12:09:29 05.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)

TEL : 886-3-327-0868 Page Number : A5-4 of 5
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258A Module B
EIRP Worst Case Plot

Middle Channel / 200MHz / QPSK / 20RB22 (Module B)

Ref Level 33.69 dBm Offset 43.69dB @ RBW 1 MHz SGL
& Att 0dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBmr

o o i ™™

n ]
] I
. VA AN AR
Wl LA N s

-50 dBm
-60 dBm
CF 24.35 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 22.62 dBm
{ Tx Total 22.62 dBm

» 05032024
ready [N e

04:36:45 05.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)

TEL : 886-3-327-0868 Page Number : A5-50f 5
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258b Module B AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.19 26.73
50 DFT-S 16QAM 22.27 23.52
50 DFT-S | 64QAM 2131 21.49
50 CP QPSK 23.96 22.76
100 DFT-S QPSK 27.14 27.19
100 DFT-S 16QAM 23.23 23.84
100 DFT-S | 64QAM 21.55 22.11
100 CP QPSK 2451 23.27
200 DFT-S QPSK 21.17 20.96

Lowest| 200 DFT-S 16QAM 19.45 19.72
200 DFT-S | 640QAM 17.36 17.12
200 CP QPSK 20.04 20.8
300 DFT-S QPSK 20.76 20.54
300 DFT-S 16QAM 18.73 18.98
300 DFT-S | 640QAM 17.14 16.38
300 CP QPSK 20.83 20.46
400 DFT-S QPSK 19.97 19.74
400 DFT-S 16QAM 18.34 18.23
400 DFT-S | 640QAM 15.58 15.67
400 CP QPSK 19 19.92

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A6-1 of 8
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258b Module B AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.66 26.36
50 DFT-S 16QAM 23.31 23.01
50 DFT-S | 64QAM 20.61 21.19
50 CP QPSK 23.09 21.32
100 DFT-S QPSK 25.77 25.83
100 DFT-S 16QAM 22.19 22.61
100 DFT-S | 64QAM 21.18 20.49
100 CP QPSK 23.06 22.18
200 DFT-S QPSK 20.25 20.11

Middle 200 DFT-S 16QAM 17.88 18.47
200 DFT-S | 640QAM 16.11 15.94
200 CP QPSK 20.47 20.19
300 DFT-S QPSK 20.73 19.82
300 DFT-S 16QAM 19.25 18.26
300 DFT-S | 640QAM 16.62 15.77
300 CP QPSK 19.43 19.73
400 DFT-S QPSK 20.72 19.69
400 DFT-S 16QAM 17.98 18.31
400 DFT-S | 640QAM 15.94 15.78
400 CP QPSK 20.68 19.93

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 AB-2 of 8
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258b Module B AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.68 25.73
50 DFT-S 16QAM 22.43 22.64
50 DFT-S | 64QAM 20.38 19.88
50 CP QPSK 22.57 21.75
100 DFT-S QPSK 24.54 24.93
100 DFT-S 16QAM 21.16 21.72
100 DFT-S | 64QAM 19.61 19.24
100 CP QPSK 22.32 21.2
200 DFT-S QPSK 20.12 19.64

Highest| 200 DFT-S 16QAM 17.83 17.86
200 DFT-S | 640QAM 15.57 15.38
200 CP QPSK 20.69 20.23
300 DFT-S QPSK 19.39 19.73
300 DFT-S 16QAM 17.8 18.06
300 DFT-S | 640QAM 15.97 15.79
300 CP QPSK 20.87 20.01
400 DFT-S QPSK 20.98 20.02
400 DFT-S 16QAM 18.24 18.44
400 DFT-S | 640QAM 15.94 16.06
400 CP QPSK 19 20.86

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A6-3 of 8
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258b Module B
EIRP Worst Case Plot

Lowest Channel / 50MHz / QPSK / 10RB11 (Module B)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm

/ \

0 dBm

-20 dBm

30 dBm e .
M M\"‘\

|--40-dBrif

-50 dBm

-60 dBm

CF 24.775 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz

2 Result Summary None

Tx1 (Ref) 50.000 MHz 26.73 dBm
{ Tx Total 26.73 dBm

» 01032024
Rezdy  [HNINNNNNN 5 1066

21:56:17 01.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)

TEL : 886-3-327-0868 Page Number 1 AB6-4 of 8
FAX . 886-3-327-0855



an FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258b Module B
EIRP Worst Case Plot
Lowest Channel / 100MHz / QPSK / 20RB22 (Module B)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm

]
J |

-10 dBm

-20 dBm \\N'\
-30 dBm

ﬂ.@ﬂuww i TS SV PRSP
-50 dBm
-60 dBm
CF 24.8 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 27.19 dBm
{ Tx Total 27.19dBm

» 02032024
Rezdy  [HNINNNNNN 5 0p003

08:09:14 02.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)

TEL : 886-3-327-0868 Page Number 1 AB6-5 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258b Module B
EIRP Worst Case Plot
Lowest Channel / 200MHz / QPSK / 1RB22 (Module B)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz

SGL
Att 0dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR

@ 1Rm Avg
30 dBm

Tx1
20 dBm
10 dBm n ﬂ

0 dBm (

|

|

it i
|

-30 dBm /

MMWW s s pre—

-50 dBm

-60 dBm

CF 24.85 GHz 1001 pts 40.7 MHz/
2 Result Summary

Span 407.0 MHz

None

Tx1 (Ref) 200.000 MHz 21.17 dBm
{ Tx Total 2117 dBm

Ry NN S 0%

08:54:39
08:54:40 02.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : A6-6 of 8



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258b Module B
EIRP Worst Case Plot
Highest Channel / 300MHz / QPSK / 1RB22 (Module B)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL
Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

—
—

10 dBm

0 dBm

T
1 I I I | H
I LI LT I

A0 dBm o S i St e T R Y ——
-50 dBm
-60 dBm
CF 25.1 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 20.87 dBm
{ Tx Total 20.87dBm

- 05.03.2024
Rezdy  [HNINNNNNN 5 02aa3

02:48:14 05.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)

TEL : 886-3-327-0868 Page Number : AB-7 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n258b Module B
EIRP Worst Case Plot
Highest Channel / 400MHz / QPSK / 1RB22 (Module B)

Ref Level 33.69 dBm Offset 43.69dB ® RBW 1 MHz SGL

Att 0dB SWT 3.26ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBm

0 dBm

| ﬂ

-20 dBr .ﬂ

—

-30 dBm

MB.'J'WW e — e e ey S TV S WSO N

-50 dBm

-60 dBm

CF 25.05 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz

2 Result Summary None

Tx1 (Ref) 400.000 MHz 20.98 dBm
1 Tx Total 20.98 dBm

- 05.03.2024
Rezdy  [HNINNNNNN % gpoa5o

02:55:00 05.03.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.39 + 107 + 20log(1) — 104.8 = 43.69 (dB)

TEL : 886-3-327-0868 Page Number 1 A6-8 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n260 Module B AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.33 29.64
50 DFT-S 16QAM 26.29 26.55
50 DFT-S | 64QAM 23.77 24.04
50 CP QPSK 26.43 25.52
100 DFT-S QPSK 28.75 28.64
100 DFT-S 16QAM 24.55 25.69
100 DFT-S | 64QAM 23.56 23.12
100 CP QPSK 26.49 25.03
200 DFT-S QPSK 23.12 23.59

Lowest| 200 DFT-S 16QAM 21.13 21.93
200 DFT-S | 640QAM 19.12 19.4
200 CP QPSK 22.83 23.64
300 DFT-S QPSK 22.96 23.39
300 DFT-S 16QAM 21.02 21.76
300 DFT-S | 640QAM 18.83 19.2
300 CP QPSK 23.57 23.51
400 DFT-S QPSK 23.19 23.68
400 DFT-S 16QAM 21.59 22.17
400 DFT-S | 640QAM 18.25 18.68
400 CP QPSK 22.9 23.84

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number : A7-10f 8
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n260 Module B AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.48 29.94
50 DFT-S 16QAM 27.03 26.72
50 DFT-S | 64QAM 24.78 24.57
50 CP QPSK 26.48 25.31
100 DFT-S QPSK 29.86 29.48
100 DFT-S 16QAM 26.15 26.92
100 DFT-S | 64QAM 24.89 24.45
100 CP QPSK 27.88 25.92
200 DFT-S QPSK 25.34 25.14

Middle 200 DFT-S 16QAM 23.86 23.66
200 DFT-S | 640QAM 21.58 21.55
200 CP QPSK 26.33 25.56
300 DFT-S QPSK 25.16 25.43
300 DFT-S 16QAM 23.46 23.87
300 DFT-S | 640QAM 21.01 21.45
300 CP QPSK 24.63 25.51
400 DFT-S QPSK 26.12 25.96
400 DFT-S 16QAM 2431 24.41
400 DFT-S | 640QAM 21.84 21.79
400 CP QPSK 25.73 26.29

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number : A7-20f 8
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n260 Module B AGH+V (Beam ID: 3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.91 29.61
50 DFT-S 16QAM 25.18 26.31
50 DFT-S | 64QAM 23.92 24.06
50 CP QPSK 25.26 25.87
100 DFT-S QPSK 29.01 28.71
100 DFT-S 16QAM 25.82 25.68
100 DFT-S | 64QAM 23.47 23.07
100 CP QPSK 25.89 24.96
200 DFT-S QPSK 21.57 21.87

Highest| 200 DFT-S 16QAM 20.09 20.16
200 DFT-S | 640QAM 18.35 18.74
200 CP QPSK 22.55 21.41
300 DFT-S QPSK 20.97 21.43
300 DFT-S 16QAM 19.78 20.02
300 DFT-S | 640QAM 17.51 17.87
300 CP QPSK 22.32 21.91
400 DFT-S QPSK 20.54 21.1
400 DFT-S 16QAM 19.34 19.51
400 DFT-S | 640QAM 16.2 16.51
400 CP QPSK 22.11 21.53

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number : A7-30f 8
FAX . 886-3-327-0855




e% FCC RADIO TEST REPORT Report No.: FG3N2325H

SPORTON LAB.

NR Band n260 Module B
EIRP Worst Case Plot
Middle Channel / 50MHz / QPSK / 10RB11 (Module B)

Ref Level 49.69 dBm Offset 49.49dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm THL

30 dBm

- /ﬁ”‘”’“ *““”\\

0 dBm

-10 dBm f,v”w'
-20 dBm w/ \"«w

gty

-30 dBm I———

IR |

‘40 dBIII

CF 38.5 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None

Tx1 (Ref) 50.000 MHz 29.94 dBm

{ Tx Total 29.94 dBm

- 21.022024
Ready [N = geaas

06:34:16 21.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)

TEL : 886-3-327-0868 Page Number : A7-4 0f 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No.: FG3N2325H

NR Band n260 Module B
EIRP Worst Case Plot

Middle Channel / 100MHz / QPSK / 1RB22 (Module B)

Ref Level 49.19 dBm Offset 49.49dB ® RBW 1 MHz
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep

SGL

Count 100/100

1ACLR

@ 1Rm Avg

40 dBm

30 dBm

20 dBm m

10 dBm

0 dBm

-10 dBm = / l‘\

-20 dBm j 7 ~) \1 /\
mwwmmwwuwj e e e Mgt
-40 dBm
CF 38.5 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 29.86 dBm
1 Tx Total 29.86 dBm
T
07:35:54 21.02.2024
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)
TEL : 886-3-327-0868 Page Number : A7-5 of 8

FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n260 Module B
EIRP Worst Case Plot

Middle Channel / 200MHz / QPSK / 1RB22 (Module B)

Ref Level 49.19 dBm Offset 49.49dB ® RBW 1 MHz SGL

Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm e

30 dBm

20 dBm

0 dBm

|
|

] A A r\
] AN AN i

=30.dBm: e

-40 dBm
CF 38.5 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 26.33 dBm
1 Tx Total 26.33 dBm

- 21.022024
Ready [N == 0isas

10:15:28 21.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)

TEL : 886-3-327-0868 Page Number : A7-6 of 8
FAX . 886-3-327-0855



SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No.: FG3N2325H

NR Band n260 Module B
EIRP Worst Case Plot

Middle Channel / 300MHz / QPSK / 22RB22 (Module B)

Ref Level 29.69 dBm  Offset 49.49dB ® RBW 1 MHz

Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep

SGL

Count 100/100

1ACLR

@ 1Rm Avg

20 dBm

10 dBm

0 dBm

-10 dBm j

-20 dBm // -
o b Y

\wmz " .

-40 dBm
-50 dBm
-60 dBm
CF 38.5 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None

Tx1 (Ref) 300.000 MHz 25.51 dBm
{ Tx Total 2557 dBm

13:06:15 21.02.2024

- 21.022024
Ready [N == 306011

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number 1 A7-7 of 8



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n260 Module B
EIRP Worst Case Plot

Middle Channel / 400MHz / QPSK / 22RB22 (Module B)

Ref Level 29.69 dBm  Offset 49.49dB ® RBW 1 MHz SGL

Att 0dB SWT 3.26ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
20 dBm T

10 dBm

(T

n /
HEiEE
7T AN

A w 7

-40 dBm
-50 dBm
-60 dBm
CF 38.5 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary None
Tx1 (Ref) 400.000 MHz 26.29 dBm
1 Tx Total 26.29 dBm

- 21.022024
Ready [N =% 30701

13:07:11 21.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.7 + 3.59 + 107 + 20log(1) — 104.8 = 49.49 (dB)

TEL : 886-3-327-0868 Page Number : A7-8 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module B AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 32.52 3241
50 DFT-S 16QAM 29.06 29.42
50 DFT-S | 64QAM 27.3 27.02
50 CP QPSK 29.23 28.56
100 DFT-S QPSK 32.16 3131
100 DFT-S 16QAM 28.47 28.12
100 DFT-S | 64QAM 26.41 26.03
100 CP QPSK 29.58 27.89
200 DFT-S QPSK 26.76 26.68

Lowest| 200 DFT-S 16QAM 24.16 25.01
200 DFT-S | 640QAM 225 22.49
200 CP QPSK 26.15 26.49
300 DFT-S QPSK 26.04 25.83
300 DFT-S 16QAM 24.44 24.39
300 DFT-S | 640QAM 21.95 21.69
300 CP QPSK 26.95 25.85
400 DFT-S QPSK 25.79 25.62
400 DFT-S 16QAM 24.09 24.18
400 DFT-S | 640QAM 21.71 21.61
400 CP QPSK 25.72 25.58

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number : A8-10f 8
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module B AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 32.82 32.36
50 DFT-S 16QAM 28.47 29.43
50 DFT-S | 64QAM 27.88 26.88
50 CP QPSK 28.73 28.66
100 DFT-S QPSK 32.22 32.77
100 DFT-S 16QAM 29.49 29.78
100 DFT-S | 64QAM 27.73 27.6
100 CP QPSK 29.43 29.27
200 DFT-S QPSK 27.7 27.23

Middle 200 DFT-S 16QAM 26.18 25.78
200 DFT-S | 640QAM 23.08 23.21
200 CP QPSK 27.5 26.88
300 DFT-S QPSK 27.21 27.13
300 DFT-S 16QAM 24.65 25.53
300 DFT-S | 640QAM 22.98 23
300 CP QPSK 26.45 27.01
400 DFT-S QPSK 27.02 26.82
400 DFT-S 16QAM 25.18 25.27
400 DFT-S | 640QAM 22.83 22.8
400 CP QPSK 26.77 26.62

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A8-2 of 8
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module B AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 32.09 32.22
50 DFT-S 16QAM 29.32 29.26
50 DFT-S | 64QAM 26.57 26.65
50 CP QPSK 28.36 28.44
100 DFT-S QPSK 32.64 32.02
100 DFT-S 16QAM 28.58 28.3
100 DFT-S | 64QAM 26.64 26.28
100 CP QPSK 28.94 28.08
200 DFT-S QPSK 26.65 26.51

Highest| 200 DFT-S 16QAM 24.87 24.74
200 DFT-S | 64QAM 22.86 22.48
200 CP QPSK 26.88 26.62
300 DFT-S QPSK 27.35 27.18
300 DFT-S 16QAM 25.51 25.7
300 DFT-S | 64QAM 23.58 23.2
300 CP QPSK 27.34 27.32
400 DFT-S QPSK 27.73 26.99
400 DFT-S 16QAM 26.01 25.52
400 DFT-S | 64QAM 23.68 22.9
400 CP QPSK 27.27 27.29

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A8-3 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module B
EIRP Worst Case Plot

Middle Channel / 50MHz / QPSK / 1RB11 (Module B)

Ref Level 49.50 dBm Offset 45.33dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm o

. N
B
I\

0 dBm

- AN
I A

-30 dBm e
| o]
-40 dBm
CF 27.925 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 32.82 dBm
{ Tx Total 32.82dBm

- 19.02.2024
Ready [N TF 15360

15:36:50 19.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)

TEL : 886-3-327-0868 Page Number 1 A8-4 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module B
EIRP Worst Case Plot
Middle Channel / 100MHz / QPSK / 20RB22 (Module B)

Ref Level 49.50 dBm  Offset 4533 dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm 0
30 dBm
20 dBm

10 dBm

0 dBm / \
-10 dBm /JM/* -

-20 dBm \/\“

-30 dBm M
o P

-40 dBm
CF 27.925 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 32.77 dBm
{ Tx Total 32.77dBm

- 19.022024
Ready [N TE 5a1m

15:51:52 19.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)

TEL : 886-3-327-0868 Page Number 1 A8-5of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module B
EIRP Worst Case Plot

Middle Channel / 200MHz / QPSK / 1RB22 (Module B)

Ref Level 49.50 dBm Offset 4533 dB ® RBW 1 MHz SGL

Att 10dB SWT 1.63ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm o

30 dBm

——

20 dBm

10 dBm

0 dBm

| i i /\
| JANE N A i

I — —

~30.dBmo— ] e T
-40 dBm
CF 27.925 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 27.70 dBm
{ Tx Total 27.70dBm

- 19.02.2024
Ready [N T 13408

21:13:06 19.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)

TEL : 886-3-327-0868 Page Number 1 A8-6 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No.: FG3N2325H

NR Band n261 Module B
EIRP Worst Case Plot

Highest Channel / 300MHz / QPSK / 1RB22 (Module B)

Ref Level 3533 dBm Offset 45.33dB ® RBW 1 MHz
Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep

SGL

Count 100/100

1ACLR

@ 1Rm Avg

30 dBm

20 dBm ﬂ

10 dBm

0 dBm

|
| |

e || | /|

N D P = > WL

-50 dBm
-60 dBm
CF 28.2 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 27.35dBm
{ Tx Total 27.35dBm
=
19:51:03 20.02.2024
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)
TEL : 886-3-327-0868 Page Number : A8-7 of 8

FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No.: FG3N2325H

NR Band n261 Module B
EIRP Worst Case Plot

Highest Channel / 400MHz / QPSK / 1RB22 (Module B)

Ref Level 3533 dBm Offset 45.33dB ® RBW 1 MHz SGL

Att 0dB SWT 3.26ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm

Tx1

20 dBm

10 dBIII ’

O dBIII r

) d[‘mf /ﬂl ) ) \ H ] \ ﬂ ﬂ

QOdB"[ H ‘ ’ } / \ f ‘ H H
| SiFeAN

= o) B . L__

‘40 dl)lll

-50 dBm

-60 dBm

CF 28.15 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary None

Tx1 (Ref) 400.000 MHz 27.73 dBm

{ Tx Total 27.73dBm

- 20.02.2024
Ready [N == 0s0m

20:39:23 20.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.8 + 3.33 + 107 + 20log(1) — 104.8 = 45.33 (dB)

TEL : 886-3-327-0868 Page Number 1 A8-8 of 8
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2325H

NR Band n258A Module A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n258A : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK ' 16QAM 64QAM | QPSK | 16QAM |64QAM | QPSK |16QAM |64QAM

Lowest CH 46.16 | 46.05 | 46.11 | 90.83 | 90.83 | 90.87 - -

Middle CH 46.18 | 46.07 | 46.12 | 91.25 | 91.04 | 91.28 | 190.29 | 189.83 | 190.06
Highest CH 4583 | 4597 | 45.92 | 90.89 | 90.69 | 91.02 - - -

Mode CP-OFDM Module A NR Band n258A : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.05 93.97 -
Middle CH 46.09 94.24 192.60
Highest CH 45.96 93.85 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325H

DFT-s-OFDM Module A

NR Band n258A

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

Ref Level 35,60 dn
it 009 = SWT
1 Occupied Bandwidth

Offset 436008 = REW 1 Miz

1.2 s = VBW 3 Mz Mode auto Sweep

Ref Level 35,60 dn
it 009 = SWT
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ioa FCC RADIO TEST REPORT Report No. : FG3N2325H

DFT-s-OFDM Module A

NR Band n258A
Lowest Channel / 50MHz / 64QAM Lowest Channel / 100MHz / QPSK

Reflevel 3360dBm  Offset 43695 = RBW 1 MHz Reflevel 3360dBm  Offset 43695 = RBW 1 MHz
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N2325H

DFT-s-OFDM Module A

NR Band n258A

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

Reflevel 3350dBm  Offset 33635 & REW 1 Mz
At 0aB = SWT 2 ms @ VBW 3 Mz Mode Auto Sweep
1 Occupiad Bandwidth

Reflevel 3365dBm  Offset 43,60 08 = REW 1 MKz
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2325H

DFT-s-OFDM Module A

NR Band n258A

Middle Channel / 200MHz / QPSK Middle Channel / 200MHz / 16QAM

RefLevel 3061 dBm  Offset 4360 dB = REW 3 MHz RefLevel 3061 dBm  Offset 4360 dB = REW 3 MHz

- an 008 = SWT_1.6ms = VBW 10 MHz _ Mode Auto Swesp = an 008 = SWT_1.6ms = VBW 10 MHz _ Mode Auto Swesp

| Oecupiad Bandwidth 1 Occupiad Bandwidth
M) 1417 dm Wi
24336 020 G| 24.401 350 Gh
0 0
n . n
0 e = - 0 Tt LT Hht oz =
I \ i “
o - o . o Y
i / \
I \.
N . - : s i
R i P — I (W R
wribbicrnpion] | Dictsbocsiding L. SRR
40 dBi 40 dBm
50 dBm- 50 dBm-
Gussen 1001 s 0.0 W/ Spon 400.0 WAz | | [ 24,35 Gz 1001 s 0.0 W/ Spon 400.0 WAz
 Markeer Tabiz  Markeer Tabiz
24.32602 GHz 1417 dBm [ 190.296092 327 MHz ] 1 2440195 GHz 1283 dBm Occ Ber 189,832 433 368 MHz
24253533 6Hz 930 dBm Oce B Controid 24348681571 GHe m 1 24253591 6Hz 6.5 dim Oce B Controid 24348507 187 GHe
21.04383 Gz 550 dbm Oct B Freq Offset 11,318 56 99 MHz n 1 24443423 GHz 7.90 dim Oct B Freq Offset 11.492812 607 MHz
P e T T P
21:39:17 27.02.2024 21:36:20 27.02.2024

Middle Channel / 200MHz / 64QAM

Ref Level 3961 dBm  Offset 436dB = REW 3 MHz

- A 008 = SWT 1.6ms ® VBW 10 MHz _ Mode Auto Sweep
1 Occupied Bandwidth

20 dBrw
Y NP e 4',‘ AR, L
0. f
/ | , .
/ \ intentionally blank
/
s Pt b Asplead o
|CF 24.35 GHz_ 1001 pts 40.0 MHz/ Span 400.0 MHz
M1 1 2437478 GHz 10.34 dBm [ ™ 190.061 908 654 MHz
2 1 24,444 049 GHz 5.94 dBm Occ Bw Freq Offset 982437656 525 kHz

s ARTNEEEER e TR

21:55:08 27.02.2024

TEL : 886-3-327-0868 Page Number : A9-5 of 33
FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325H

CP-OFDM Module A

NR Band n258A

Lowest Channel / 50MHz / QPSK

Lowest Channel / 100MHz / QPSK

Reflevel 3365dBm  Offset 43,60 08 = REW 1 MKz
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2325H

CP-OFDM Module A

NR Band n258A

Middle Channel / 200MHz / QPSK

RefLevel 3961 dBm  Offset 436006 = REW 3 MHz
= an 008 = SWT_1.6ms = VBW 10 MHz _ Mode Auto Swesp
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2325H

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module A NR Band n258A : BE (dBm) 1 RB
BW 50MHz 100MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -7.71 -7.19 -11.70 -11.30 -13.21 -14.53
CH | >10%0B |<-13 -33.64 -34.96 -36.17 -37.45 -37.93 -38.21
High | 0~10%0B | =-5 -7.57 -11.74 -12.70 -12.05 -17.02 -15.50
CH | >10%0B |<-13| -33.50 -35.26 -35.16 -36.90 -37.64 -37.92
Result Compliance
Mode CP-OFDM Module A NR Band n258A : BE (dBm) 1 RB
BW 50MHz 100MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -8.34 -11.09
CH >10%0B | =-13 -35.13 -37.46
High | 0~10%0B | =-5 -9.91 -12.59
CH >10%0B | =-13 -34.78 -37.37
Result Compliance
Mode DFT-s-OFDM Module A NR Band n258A : BE (dBm) 1 RB
BW 200MHz
Limit (dBm) QPSK 16QAM 64QAM
Mid | 0~10%0B | =-5 -18.77 -21.32 -22.78
CH | >10%0B |<-13 -21.71 -27.90 -31.13
Mode CP-OFDM Module A NR Band n258A : BE (dBm) 1 RB
BW 200MHz
Limit (dBm) QPSK
Mid | 0~10%0B | =-5 -15.84
CH | >10%0B |<-13 -15.71
TEL : 886-3-327-0868 Page Number : A9-8 of 33
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saranas. FCC RADIO TEST REPORT Report No. : FG3N2325H
Mode DFT-s-OFDM Module A NR Band n258A : BE (dBm) Full RB
BW 50MHz 100MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -17.45 -19.62 -22.28 -22.48 -24.82 -26.83
CH | >10%0B |<-13 -25.60 -28.93 -34.34 -27.61 -31.22 -35.67
High | 0~10%0B | =-5 -18.26 -21.80 -23.30 -27.22 -29.00 -30.63
CH | >10%0B |<-13 -26.27 -28.98 -33.42 -29.50 -31.57 -35.64
Result Compliance
Mode CP-OFDM Module A NR Band n258A : BE (dBm) Full RB
BW 50MHz 100MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -19.98 -21.83
CH >10%0B | =-13 -26.02 -26.35
High | 0~10%0B | =-5 -24.75 -23.53
CH >10%0B | =-13 -29.03 -29.65
Result Compliance
Mode DFT-s-OFDM Module A NR Band n258A : BE (dBm) Full RB
BW 200MHz
Limit (dBm) QPSK 16QAM 64QAM
Mid | 0~10%0B | =-5 -28.12 -29.95 -33.46
CH | >10%0B |<-13 -33.82 -35.97 -38.35
Mode CP-OFDM Module A NR Band n258A : BE (dBm) Full RB
BW 200MHz
Limit (dBm) QPSK
Mid | 0~10%0B | =-5 -27.63
CH | >10%0B |<-13 -30.06
TEL : 886-3-327-0868 Page Number : A9-9 of 33
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2325H

DFT-s-OFDM Module A

NR Band n258A/ 50MHz / QPSK
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

RefLevel 29.19.0Bm  Offset 43.69 aB Mode Auto Sweep 6L Ref Level 2919 dBm  Offset 42.69.d8 Mode Auto Sweep 6L
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10 db 4 l
" | “ i
i
20 20 dby
' I
30 ; 1 H 30 1 !
w M\/J . - [ M
50 -50
60 dBimr T 60
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHa | | |CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
28,150 GHz 24,245 GHz 1,000 MHz 20.243 98 GHz -33.64 dBm -20.64 dB 24.150 GHz 24.245 GHz 1.000 MHz 24.22186 GHz -41.39 dBm -28.39 dB |
24245 GHz 24250 GHz 1.000 MHz 24.24998 GHz -7.71 dBm -2.71 dB 24,245 GHz 24,250 GHz 1.000 MHz 24.246 73 GHz -41.58 dBm -36.58 dB
24250 6Hz 24.450 6Hz 1,000 MHz 24.5247 GHz 22.25dBm -21.75 dB 24950 Gty 24250 CH 1000 MH, 2444718 GHz 2233 dBm 376748
24450 GHz 24455 GHz 1.000 MHz 2485265 GHz -40.05 dBm -35.05 dB 24,450 GHz 24,455 GHz 1.000 Mz 24.45007 GHz -7.57 dBm 257 dB
20.455 GHz 20550 GHz 1000 Mz 2447055 GHz -40.03 dBm -27.03 dB 24d5s ot 24550t 1000 Mt 2445512 GHz 33550 dBm 2050 dB
ety D S U ety N S SO
i

20:00:13  26.02.2024 07:37:30 28.02.2024

NR Band n258A/ 50MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Reflevel 251546 Offset 436908 Mode Auto Sweep sa Reflevel 2919d8m  Offset 426908 Mode Auto Swerp. saL

Count 100/100 Count 100/100
1 Spurious Emissions

lous_une_sss_og2 Line _SPUR|OUS_LINE_ABS_02 #hs:
i i
i i
10 dBerr H I I ) I
’ ' j Il
10 ] \. 10
SPURIOUS_LINE_ABS 002 ! l SPURIOUS_LINE ABS_002 ! \
2 20 dBs
. [ L . A
\,j \—J w l\---—‘I \-) M
A0, -0
50 -50.
60 dBr T 60
CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz EFZ‘JSGH[ 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
28150 GHz 24345 GHz 1,000 MHz 2423483 GHz -34.96 dBm -21.96 dB 24,150 GHz 24,245 GHz 1.000 MHz 24.22698 GHz -41.30 dBm -28.30 dB |
24245 6GHz 24250 GHz 1.000 MHz 2424950 GHz =119 dBm -2.19 dB 24245 GHz 24250 GHz 1.000 MHz 24.24924 GHz -41.23 dBm -36.23 dB
28250 GHz 24450 GHz 1.000 MHz 2425245 GHz 20.00 d8m 20008 24250 Gtz 24,450 GHa 1.000 MHz 2444718 GHz 20.04 dBm .96
24450 GHz 28455 GHz 1.000 MHz 24.45103 GHz -39.86 dBm -34.86 dB 35450 GHz 28455 GHz 1,000 MHz 34.45000 GHz 174 dBm 57448
24.455 GHz 24.550 GHz 1.000 MHz 24.46319 GHz -39.91 dBm -26.91 dB 34455 GHz 34550 GHz 1.000 MHz 2445593 GHz -35.26 dBm .22.26dB
festy e [ o e

19:57:56 26.02.2024 0B:06:05 28.02.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325H

DFT-s-OFDM Module A

NR Band n258A/ 50MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 29.19 dBm  Offsat 43.69 0B

Mods Auto Sweep

Line _SPUR|OUS_LINE_ABS_0G2
20 dBm

1
I

10 dBo

6L

Limit Che Phss

Count 100/100

Ref Level 29.19 dBm  Offset 43.69 08

1 Spurious Emissions

Mode Auto Sweep

Count 100/100

6L

0

-10
SFURIOUS_LINE_ABS_D02

I
-20 ‘ \

-20 dBs

30 I‘ ’!" - r‘ ! '
A, R el N
a0 A -40 dBm——— SR
50 0
60 dBimr 60
CF 2335 GHz 40005 pts 30.0 MHz/ Span 400.0MHz | | |GF 24.35 Ghz 40005 pts 0.0 MHz/ Span 300.0 MHz
2 Result Summar 2 Result Summa
28150 GHz 28245 GHz 1,000 MHz 24.24441 GHz -36.17 dBm -23.17 dB 24150 GHz 28,245 Gtz 1.000 Mtz 24.23007 GHz ~41.03 dBm -28.03 dB |
24245 GHz 24250 GHz 1.000 MHz 24.24998 GHz -11.70 dBm -6.70 dB 24,245 GHz 24,250 GHz 1.000 MHz 24.245 78 GHz -41.19dBm -36.19 dB
24250 6Hz 24.450 6Hz 1,000 MHz 24.25255 GHz 1838 dBm -31.62 dB 22250 GHz 20,450 CHs 1,000 MHz 2444730 GHz 19.30 dBm -30.70 dB
28450 GHz 24,455 GHz 1.000 MHz AT GHZ 2953 BM 2@ 28,450 GHz 20,455 GHz 1,000 Mz 2445005 GHz 1270 dBm -7.70dB
24,455 GHz 24,550 GHz 1.000 MHz 24.867 89 GHz -39.99 dBm -26.99 dB 24455 GHz 24550 GHz 1.000 MHz 24.431 72 GHz 3516 dBm 2216 dB
. N
19:50:51 26.02.2024 0B.08:46 28.02,2024

NR Band n258A

/ 100MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 29.19 dBm  Offset 43.69 08

RefLevel 2915 dBm  Offset 4759 4B Mode Auto Sweep saL Mode Auto Sweep et
Count 100/100 Count 100/100
1 1 Spurious Emissions.
lous_une_sss_og2 Line _SPUR|OUS_LINE_ABS_02 ohs: R
o+ i
10 dBor H 10 f !
° | ° I
-10 | l 10
SPURIOUS_LINE_ABS 002 f ll SPURIOUS_LINE ABS_002 I l
0 j‘ l 20 dbs
, a n , | B
30 k ] 30,
\.._._;\.—J N | I
p= 240,
50 -50.
60 dBr 60
CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz EFZL]SGH: 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
28,150 GHz 28240 GHz 1,000 Mtz 2023939 GHz -37.45 dBm -24.45 dB 28,150 GHz 26,240 GHz 1.000 MHz 2423575 GHz 41.10 dBm -28.10dB |
24.240 GHz 24250 GHz 1.000 MHz 24.24989 GHz 1130 dBm -6.30dB 24240 GHz 24250 GHz 1,000 MHz 2424633 GHz -41.31 dBm -36.31 dB
28250 GHz 24450 GHe 1.000 Mz 2425312 GHz 21.85d8m 28158 24250 Gtz 24,450 GHa 1.000 MHz 2444673 GHz 2217 dBm -27.83dB
24.450 GHz 26,460 GHz 1.000 MHz 2845802 GHz -39.90 dBm -33.90 dB SRe0CH: 33AG0CHe 11000 MHz 2445006 GHz 1205 dBm 7.05 dB
24.460 GHz 24.550 GHz 1.000 MHz 24.467 62 GHz -40.04 dBm -27.04 dB 34450 GHz 34550 GHz 1.000 MHz 24,461 46 GHz 36,90 dBm .23.90 dB
ey I
20:56:23 26.02.2024 oB:se:13 28.02,2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325H

DFT-s-OFDM Module A

NR Band n258A/ 100MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 29.19 dBm  Offsat 43.69 0B

Mods Auto Sweep

6L
Count 100/100

tiView et
Ref Level 29.19 dBm  Offset 43.69 08

1 Spurious Emissions

Mode Auto Sweep

6L

Count 100/100

_{w Ched Phss
wae TS e phss | |
|

f f

[ J { J

-10 I -10. l

’ ‘ \I 20 dby Wl ’ \

30 ! IFI a0 !

| S R N e |
50 50,
60 dBmr 60

CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHa | | |CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz

2 Result Summar 2 Result Summar
24150 Gt 24.240 Gtz 1,000 Mtz 2423849 GHz -37.93 dBm -24.93 dB 24,150 G 24,040 GH, 1.000 M 24.22824 GHz 40,83 dBm -27.83dB |
26240 GHz 28250 GHz 1,000 Mz 2424991 GHz -1321 dBm -8.21 dB 212406z 21250 6Hz 1,000 MHz 2424955 GHz 4059 dBm 3559 dB
28.250 GHz 28450 GHz 1.000 MHz 25294 GHz 20.08 dBm -29.92 dB 28250 GHz 20,450 GHz 1.000 MHz 2444653 GHz 19.93 dBm -30.07 dB
24450 GHz 24460 GHz 1.000 MHz 2845401 GHz -39.68 dBm -33.68 dB 24,450 GHz 24.460 GHz 1.000 Mz 24.45005 GHz -17.02dBm -12.02dB
20,460 GHz 20550 GHz 1000 Mz 2446439 GHz -40.00 dBm -27.00 dB 24600t 24550 0t 1000 MHe 2446007 GHz 3764 dBm 2464 dB

B oty S 2
20:58:11 26.02.2024 08:00:47 28.02,2024

NR Band n258A/

100MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 2919 dBm  Offset 43.59.48

tiView et
Ref Level 29.19 dBm  Offset 43.69 08

Mode Auto Sweep

6L

Mode Auto Sweep 56L
Count 100/100 LARR IRy M
i 1 Spurious Emissions.
lous une_ses_od2 Line_SPUROUS LINE_ABS 002 Phs:
1 )
10 dBor T 1w ’
. \ o J
! l
SPURIOUS_LINE_ABS 002 ’ \ SPURIOUS_LINE ABS_002 J ‘
20 T |. -20 dbs ’l ‘
30 I ‘L- |AI 30 “' T
|- i !
Lo | P
50 -50.
60 dBr 60
CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz EFZ‘J;GH; 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
28150 GHz 24240 GHz 1,000 MHz 24.23849 GHz 38.21 dBm -25.21 dB 24,150 GHz 24,240 GHz 1.000 MHz 24.22504 GHz -40.79 dBm -27.19 dB
24240 GHz 24250 GHz 1.000 MHz 2424998 GHz 14.53 dBm -9.53 dB 24.240 GHz 24.250 GHz 1.000 MHz 24.24109 GHz -40.96 dBm -35.96 dB
28250 GHz 24450 GHe 1.000 MHz 24.25333 GHz 1853d8m NG| 24250 Gtz 24,450 GHa 1.000 MHz 2444678 GHz 19.20 dBm -30.80 dB
24,450 GHz 24460 GHz 1.000 MHz 20.856 48 GHz 39.74 dBm -34.74 dB 2450 GHz 22460 GHz 1,000 MHz 24.45001 GHz 15.50 dBm 10,50 dB
24.460 GHz 24.550 GHz 1.000 MHz 24.467 40 GHz -40.00 dBm -27.00 dB 24,460 GHz 24,550 GHz 1.000 MHz 24.461 87 GHz -37.92 dBm -24.92 dB
e S I
21:00:10  26.02.2024 08:06:28 28.02.2024
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e% FCC RADIO TEST REPORT Report No. : FG3N2325H

SPORTON LAB.

DFT-s-OFDM Module A

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / 1 RB

RefLevel 2918 0Bm  Offset 43.59 a8 Mods Auto Sweep s6L
Count 100/100

intentionally blank

50

60 dBimr

CF 24.35 GHz 40005 pts 40.0 MHz/

2 Result Ssummoar
24150 Gt 24230 GHz 1,000 Mtz 24.15354 GHz -21.71 dBm
24230 6Hz 28250 GHz 1.000 MHz 2422996 GHz -18.77 dBm
24250 6Hz 24.450 6Hz 1,000 MHz 2435311 GHz 17.77 dBm
24.450 GHz 28470 GHz 1,000 MHz 425333 GHz e
24.470 GHz 24.550 GHz 1.000 MHz 24.547 86 GHz -39.50 d8Bm

Ready

21:50:59 27.02.2024

NR Band n258A/ 200MHz / 16QAM

Middle Band Edge /1 RB

RefLevel 2010.4Bm  Offset 43,59 4B Mode Auto Sweep saL
Count 100/100

SPURIOUS_LINE_ABS_002

fr T — M T intentionally blank

|
i ¥
-50
60 dBrmr
CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar
28150 GHr 24230 6Hr 1,000 MHz 215342 GHz -27.90 dam “14.90 dB
24230 6He 4250 6He 1000 Mite 2425000 GHz 2132dBm 163208
24350 6Hz 24350 6Hz 1000 Mz 2435283 GHz 1518 dBm 347 dB
24450 6Hz 24470 6Hz 1000 Mz 2445300 GHz -28.03 dBm 2303 d8
24.470 GHz 24.550 GHz 1.000 MHz 24.547 06 GHz -39.32 dBm -26.32 dB

PRI
feoty R e

21:52:28 27.02.2024
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2325H

DFT-s-OFDM Module A

NR Band n258A/ 200MHz / 64QAM

Middle Band Edge / 1 RB

RefLevel 2918 0Bm  Offset 43.59 a8 Mods Auto Sweep

6L
Count 100/100

Line
20 dBm

10 dBor

0

10 ! |

i JA —f L 1 intentionally blank

50

60 dBimr

CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz

2 Result Summar
24,150 GHz 34,230 Gz 1,000 MH: 2215298 GHz -3113dBm -18.13 dB
28230 GHz 28250 GHz 1,000 MHz 2420959 GHz 2278 dBm -17.78 dB
25250 Gz 24450 Gz 1,000 MHz 2435316 GHz 12.77 dBm -3723d8
24.450 GHz 24470 GHz 1.000 MHz 2845310 GHz E: -25.54 dB
24.470 GHz 24.550 GHz 1.000 MHz 24.48553 GHz -39.29 d8m -26.29 dB

ety DN o UED

21:54:37 27.02.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325H

CP-OFDM Module A

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 29.19 dBm  Offsat 43.69 0B

Ref Level 29.19 dBm  Offset 43.69 08

Mode Auto Sweep

6L

Mode Auto Sweep S6L
Count 100/100 oA
1 Spurious Emissions
Limi Chee B
soquine-SPURlous nE aps of phss |
I\
10 b H
\ U I
l i
- ! \ 20 d
i
|\ i #
-30 1 0
I | J
"’/‘ \" L"-J (el \'\'\-_./\_H
A0, Lo -40 i
50 50
60 dBmr 60
CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHa | | |CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
24,150 G 24,245 Gz 1,000 Mt 20.20493 GHz -35.13 dBm 2213 0B 15 4245 1000 M 23.22855 GH, 41.29 0B, 28.29 0B |
26245 GHz 28250 GHz 1,000 Mz 2424993 GHz 834 dBm 334 d e e oo 2424925 GHs 2148 dBm 3644 dB
24250 GHz 24450 GHz 1000 Miz 2425264 GHz 2054 dBm -29.45 dB 4750 e i ta0 ot 11000 MHs 2444713 CHz 20.76 dBm 3924.d8
24.450 GHz 24.455 GHz 1,000 MHz 2485486 GHz -39.89 dBm -33.89 dB 24.450 Gz 24.455 Gz 1.000 Mz 24.45000 GHz 9.91 dBm 491 dB
24455 Gz 24550 Gz 1,000 MHz 20.467 56 GHz 4014 dBm 271448 i i Tesoci 000 Mits 2445512 GHz 3478 dBm 217868
B oty S 2
20110141 26.02.2024 o8.26:21 28.02,2024

NR Band n258A

/ 100MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

tiView et
Ref Level 29.19 dBm  Offset 43.69 08

RefLevel 2915 dBm  Offset 4759 4B Mode Auto Sweep saL Mode Auto Sweep et
Count 100/100 Count 100/100
1 1 Spurious Emissions.
lous_une_sss_og2 Line _SPUR|OUS_LINE_ABS_02 ohs: X
1 i
|
ot f " I
0 T a
I /
-10 | 10
SPURIOUS_LINE_ABS 002 ,' \ SPURIOUS_LINE ABS_002 J \
-20 ‘ II -20 dBs r 1
30 | |"| . P!
1'&.-..—a-J‘---u»-...._..d \._...—--d [ Nl
T 40 .
-50 -50.
60 dBr 60
CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHz EFZL]SGH: 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
28,150 GHz 28240 GHz 1,000 Mtz 2023989 GHz -37.46 dBm -24.46 dB 28,150 GHz 26,240 GHz .00 MHz 2423103 GHz 41.10 dBm -28.10dB |
24.240 GHz 24250 GHz 1.000 MHz 24.25000 GHz -11.09 dBm -6.09 dB 24240 GHz 24250 GHz 1,000 MHz 2424925 GHz -41.20 dBm -36.20 dB
28250 GHz 24450 GHe 1.000 Mz 24.25319 GHz 21.74 d8m 2026 8 24250 Gtz 24,450 GHa 1.000 MHz 2444664 GHz 21.96 dBm -2804 dB
24.450 GHz 26,460 GHz 1.000 MHz 2845934 GHz -39; -33.83 dB SRe0CH: 33AG0CHe 11000 MHz 2445002 GHz 12555 dBm 759 dB
24.460 GHz 24.550 GHa 1000 Mt 2486533 GHz -40.05 dBm -27.05 dB 14460 CHy 24550 GHs 1000 MHs 2446002 GHz 3737 dBm 2437 dB
festy & e [ et
21:06:46 26.02.2024 0s:11:41 28.02,2024
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2325H

CP-OFDM Module A

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / 1 RB

RefLevel 2918 0Bm  Offset 43.59 a8 Mods Auto Sweep s6L
Count 100/100

Line
20 dBm

4| !

! Jf \ ) | N NIL intentionally blank

|
A0

50

60 diimr

CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz

2 Result Summar
24150 GHz 24,230 GHz 1,000 MHz 2415334 GHz -15.71 dBm -2.71 dB
24230 GHz 24250 GHz 1.000 MHz 2424992 GHz -17.50 dBm <1250 dB
24250 GHz 24,450 GHz 1.000 MHz 2435296 GHz 1831 dBm -31.69 dB
24,450 GHz 24,470 GHz 1.000 MHz 24.45291 GHz -15.84 dBm -10.84 dB
24,470 GHz 24,550 GHz 1.000 MHz 24.549 86 GHz -39.25 dBm -26.25 dB

ey N

22:07:10 27.02.2024
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